Clutch spares & parts for Triumph 1968-75 – T150/T160

Clutch

Key

Part Number

Description

Per

Models

1

57-2554

Clutch cover, complete 1 1968-74 All

1

57-4667

Clutch cover only 1 1975 T160

1

57-4673

Clutch cover, complete 1 1975 T160

2

57-2556

Breather gasket 1 1968-69 T150

2

57-4875

Gasket, duct cover 1 1975 T160

2

71-1452

Breather plate gasket 1 1970-74 All

3

57-2555

Cover 1 1968-74 All

3

57-4874

Breather cover 1 1975 T160

4

57-3756

Adaptor 1 1968-75 All

5

14-6510

Screw 1 1968-70 T150

5

14-6515

Screw 1 1971-74 All

6

14-6606

Case screw 1/4 UNC x 3/4 Pozidrive 4 1975 T160

6

21-0680

Screw 3 1968-74 All

7

57-2557

Tube, bit of 1 1968-74 All

7

57-4674

Bush 1 1975 T160

8

14-6610

Case screw 1/4 UNC x 1-1/2 Pozidrive 3 1968-75 All

9

57-3642

Clutch shaft oil seal 1 1968-75 All

10

14-6102

Bolt 2 1968-75 All

11

57-3642

Clutch shaft oil seal 1 1968-74 All

12

57-2562

Clutch assembly 1 1968-74 All

12

57-4675

Clutch assembly 1 1975 T160

13

57-3705

Clutch end cover 1 1968-75 All

14

57-3709

Clutch plate 1 1968-75 All

15

57-3708

Clutch housing 1 1968-74 All

15

57-4677

Drive ring 1 1975 T160

16

57-3715

Clutch pressure plate 1 1968-75 All

17

57-3717

Thrust bearing 1 1968-75 All

18

57-3718

Clutch spring ring 1 1968-75 All

19

57-3719

Bolt, clutch cover, 12 per 12 1968-75 All

20

57-3720

Lock tab, clutch 6 1968-75 All

21

57-2580

Clutch hub 1 1968-75 All

22

57-2552

Clutch pull rod 1 1968-75 All

23

57-2465

Clutch actuating thrust plate 1 1968-75 All

24

60-2364

1/4 ball 3 1971-75 All

24

S70-3

Ball bearing, 1/4 3 1968-70 T150

25

57-2547

Clutch lever assembly 1 1968-74 All

25

57-4933

Clutch lever assembly 1 1975 T160

26

57-3647

Bearing, Ball 1/2 x 1-1/8 x 1/4 1 1968-75 All

27

57-2553

Sleeve nut 1 1968-75 All

28

14-0402

Half nut 5/16 UNF 1 1968-75 All

29

57-2473

Spring, clutch thrust plate 2 1968-75 All

30

57-3638

Spacer 2 1968-75 All

31

57-2474

Tab washer 1 1968-74 All

31

57-4916

Tab washer 1 1975 T160

32

21-0681

Nut 1 1974 T150V from frame no. CJ41610, T150 T160

33

60-4253

Key, gearbox 1 1974 T150V from frame no. CJ41610, T150 T160

34

57-2479

Sleeve 1 1968-72 T150

35

57-0912

Peg, thust washer locating 1 1970 T150

35

57-3640

Peg 1 1968-69 T150

36

57-4876

Breather tube 1 1975 T160

37

57-4678

Ring gear 1 1975 T160

38

57-3730

Dowel 3 1975 T160
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk